— o EQUIPMENT SAFETY SYS Skyjacld\/lid-Size RT Scissors
75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black (.?ontrol Box
Installation Manual
REVL.3 |22/03/2021 Model62530verWatch Installation Manual Document #D0001299

Vd

EQSS Model6258h S NZ I (1 OK
SkyjackMid-Size RT Scissors
Black Control Box

** Failure to followthis installation manual will void warranty**

eqss

1lof22




EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

@
75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black C.:Ol'ltl’0| Box
Installation Manual

REVL.3 |22/03/2021 Model62530verWatch Installation Manual Document #D0001299
AUTHOR AUTHORISED BY: CHECKED BY:
Kieren Grogan Kieren Grogan Andrew Donegan
DOCUMENT ABSTRACT:

ThisInstallationManual details thenanufacture® installation instructions for installing tdodel6253h @S N2 I o & K u
SkyjackMid-Size Rough Terrain Scissor Lift with a Black control Box

PRODUCT NAME
Model6253h @3S NP | G OKn hLISNI G2NJ 5SGSOGA2y {eadsSy

REFERENCE DOCUMENTS:
DO000118 Model6253h @S N2 | Uséb\anual

CURRENT DOCUMENT REVISION:
13

REVISION INFORMATION:

1 1.1linitial Document Creation for installation orSkyjacksdSkyCodedRough Terrain
1 1.2 Update of wire harness drawings
1 1.3 Update of document name to define RT scissors alifack control box

20f22




— P EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black C.:Ol'ltl’0| Box
Installation Manual

REVL.3 |22/03/2021 | Model62530verWatch Installation Manual Document #D0001299

Important Information

Information contained in thipublication regarding this devi@applications and the likés provided only for your
convenience and may be superseded by updates. It is your responsibility to ensure that the application or our
equipment meets with your specifications.

EQUIPMENT SAFESYSTEMS MAKE NO REPRESENTATIONS OR WARRANTIES OWHENYERNIXPRH3ISR
IMPLIED, WRITTEN OR ORAL, STATUTORY OR OTHERWISE, RELATED TO THE INFORMABIONNINCLUDING
LIMITED TO,® CONDITION, QUALITY, PERFORMANCE, MERCHANTABILITY FIFRFPTRPES E

Equipment Safety Systems disclaims all liability arising from this information and its use. Use of Equipment Safety
{eadisSvyaQ LINPRdzOGa |a ONRGAOKt O2YLRYySydGa Ay fAFTS &dzik
approval by Egipment Safety Systems. No licenses are conveyed, implicitly or otherwise, under any Equipment Safety
Systems intellectual property rights.

This is a class A product certified to AS/NZS CISPR 22:2006. In a domestic environment this product may
cause radianterference in which case the user may be required to take adequate measures.

N23041

3of22



EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

-]
75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black C.:Ol'ltl’0| Box
Installation Manual

REVL.3 |22/03/2021 | Model62530verWatch Installation Manual Document #D0001299

Table ofContents

INSTAIIALION INSIIUCTIONS. ... ettt et et e e e e e e sttt ettt et eeaaae e e s e e s st e bbeeeeaeaeeesssaassannsnnbeeeeeeas 5
(@] o1=T e Y (o] Y =T o {0 ] (PSP UPPPPPTPS 5]
(0] 4170 1Y Lo T 0] =T RSP RUPRPSOTP 8

Post INStallation CONFIGUIALIAN. .........ueiiiiiiii et s e e s s b e e e e bt e e e e e anbb e e e e e ennnes 13
L@ YT YT RSP 13
MiNIMUM SYSTEM FEQUITEITIBLS .....vvviiiieeeeeiis ittt eeeeereeeee e e s e sssaea e e e e e eeeeaaaeasssasssstaaaeereaaeaaaeessssansrnsrnnreaeaeaesees 13
Wi-Fi CONNECHION & WED PAgE ACCESS. ... .uiiiiiiiitiiiee ittt e ettt e e s st e e e s s an b e e e e e s snbreeeeeanes 13
MACHINE MOAEI SEIECLION. ......eeeiiiiie ittt e e e e e e e e e s e s snnbbrbeeeeeaaaeeaeeeaeaanns 14
[aES o[ F= 11 o g =T AT PO P PPN 15
(04 g F=TaTo 1Y Lo To [ I @daT a1 Te [0 =1 o) o 1 16
Y= QD= 11 I= T (o I I 0 TP PRP RS 17

3£ (=] 0 IS 1= 11 T 18
(1] = T | LAY =] TV PPN 18
Polarity 8nd INPUL STYLE.....coieiiiiiee et e e s st e e s sab b e e e s sbb et e e e sanbneeeeeanes 20
BY @SS, ..o a e e e e e e e e e e e e e e a et rara e 21
(D= TE=I= 1o (o I 10T OO PP PPPPPPPPTN 21

AS001987 Plug and Play HarneSS DIaWiNg........cccuiuuriiiiiiiieieeeiiiieeee sttt e s st ee st ee e s sebs et e e s ssnsaneeeesnnneeees 22

40f22




€Q

@

EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

75 Naxos Way, Keysborough 3173 Victoria Austi
P: +61 8770 655 E: support@eqgss.com.

Black Control Box
Installation Manual

REVL3  [22003/2021| Model62530verwatch Installation Manual

Document #D0001299

Installation Instructions

If any decals are damaged during the installation process or if any decals are obstructed following the installation,
they should be replacedccordingly.

Operator Sensor

Step

Description

Diagram

1.

Remove the operator
control box from the
machine before
installation.

In a clean working area
open the operator

control box by removing
the 6 bolts located at
the bottom of the plastic
enclosure to expose the
internals of the operator
control box.

Drill 5 X5.2mm holesn
the locations shown in
the diagram

221.00mm 4—‘
| 48.00mm
163.00mm—d-:i

62.00mm
@5.20mm ¥ Thru
X5
SIAAETT
| S—
102.00mm

71.00mm

50f 22



— g —C EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black C;ontrol Box
Installation Manual

REVL.3 |22/03/2021 Model62530verWatch Installation Manual Document #D0001299

3. Install the Operator
Sensor onto the
supplied mounting plate
as shown in the
diagram.The wedge
blocks must be
orientated such that the
sensor twists away from
the joystick / control
box Such that when the
operator is standing in
position the sensor is
pointing towards the
centreline of the

2 LIS NI bodg.ND a

PARTS LIST
ITEM| QTY |PART NUMBER DESCRIPTION
1 1 |AS001910 OverWatch™ Operator Sensor
2 1 |ME001795 Operator Sensor Guard
3 1 |ME001798 Positioning Wedge
4 1 |ME001810 Skyjack Skycoded Operator Sensor
Mounting Plate
5 2 |FA001098 Security Screw, M4 x 0.7 x 12mm

6 2 |FAD01235 Washer, Plain, M4, 304 St. St.

4, Mount the Operator
Sensor Mounting Plate
to the side of the
Platform Control Box
using the suppliediuts,
bolts,and washesas
shown in the diagram
Confirm that the wedge
blocks are installed and
orientated such that the
sensor twists away from|
the joysick / control
box.

PARTS LIST
ITEM | QTY | PART NUMBER DESCRIPTION
1 8 |FA001235 Washer, Plain, M4, 304 St. St.
2 4 |FA001188 Socket Head Cap Screw, M4 x 0.7 x
16mm, 304 St. St.
3 4 |FA001223 Nut, Hex, M4 x 0.7mm, Nylock, 304
St. St.

6 of 22




€qss

@

75 Naxos Way, Keysborough 3173 Victoria Austi
P: +61 8770 655 E: support@eqgss.com.

EQUIPMENT SAFETY SYS]

SkyjackMid-Size RT Scissors

Black Control Box
Installation Manual

REVL.3

[22/03/2021 ] Model62530verwatch Installation Manual

Document #D0001299

Install the supplied cablg
gland in the location
shown in thediagram.
Clamp the wire to the
side of the enclosure
using the supplied P
Clip.

70of 22




€Q

@

EQUIPMENT SAFETY SYS
75 Naxos Way, Keysborough 3173 Victoria Austi
P: +61 8770 655 E: support@eqgss.com.

SkyjackMid-Size RT Scissors
Black Control Box
Installation Manual

REVL3  [22003/2021| Model62530verwatch Installation Manual

Document #D0001299

Control Module

Step Description Diagram
1. Drill theholes specified
to mount the ECU.
£
£
S
3
X2 £
55.00mm — g
o
R
2. Mount the ECU module
using the supplied bolts,
nuts,and washers.
(3)
\_,(\
\
[
= |
/
Oy
@)
PARTS LIST
ITEM| QTY |STOCK NUMBER DESCRIPTION
1 4 |FA001235 Washer, Plain, M4, 304 St. St.
2 1 |AS001916 OverWatch™ ECU Module
3 2 |FA001211 Socket Head Cap Screw, M4 x 0.7 x 12mm

8of 22



EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black (.?ontrol Box
Installation Manual
REVL.3 |22/03/2021 Model62530verWatch Installation Manual Document #D0001299
3. Locate theOverWatch
Plug and Play loom
AS00187
Elevate Select|
-TriggerOut
4, Joystick and Power:

Disconnect the Pin
connector fromthe
joystick and install the
OverWatch Harness in
series with the
connectors

9of 22




EQUIPMENT SAFETY SYS
75 Naxos Way, Keysborough 3173 Victoria Austi
P: +61 8770 655 E: support@eqgss.com.

SkyjackMid-Size RT Scissors
Black Control Box
Installation Manual

REV1.3

[ 220372021

Model62530verWatchu Installation Manual

Document #D0001299

ElevateConnection

Install the Orange wire
from the OverWatch
Harness to the side of
the Elevate/Drive switch
with the Orange wirdD-
09.

Drive Connection

Install theVioletwire
from the OverWatch
Harness to the side of
the Elevate/Drive switch
as showrusing the
terminal screw povided
in the kit

-—

100f 22



— < EQUIPMENT SAFETY SYS| SkyjackMid-Size RT Scissors

@
75 Naxos Way, Keysborough 3173 Victoria Austi
eq P: +61 8770 655 E: support@eqgss.com. Black (.?ontrol Box
Installation Manual

REVL.3 |22/03/2021 Model62530verWatch Installation Manual Document #D0001299

7. Horn Connection

At the back of the horn
push button, Install the
Horn piggyback wires
from the OverWatch
Harness tdoth sides of
the switch block
terminals 3 and 4as
shown inthe image.

8. Ground Connection:

Install the black wire
from the harness to the
switch blockwith wire
ID-02 as shown in the
image.

9. Trigger Connection:

Locate the whitéyellow
wire on the joystick
block. Cut and strip this
wire and securely install
the green wire from the
OverWatch Hrness to
the joystick side. Do the
same with the blue wire
from the OverWatch
harness to thewire on
the PCB side. Ensure th
soldered connection is
solid and us¢he
suppliedheat shrink to
insulate.

11o0f22




® EQUIPMENT SAFETY SYS
75 Naxos Way, Keysborough 3173 Victoria Austi
P: +61 8770 655 E: support@eqgss.com.

SkyjackMid-Size RT Scissors

Black Control Box
Installation Manual

REV1.3

|22/03/2021| Model62530verWatch Installation Manual

Document #D0001299

10.

Connect the &in
connector from the
Operator Sensor and thi
12-pin connector from
the OverWatchHarness
to the ECU module

Usethe suppliedcable
ties to combine the
cables neatly together.

11

Reassemble the control
box by using the 6olts
taken out earlier.

120f 22


































